



# 浙江海利得新材料股份有限公司

Zhejiang Hailide New Material Co., Ltd

## 成品测试报告 Certificate of Analysis

测试单号: 1705013 Test File #:	客户: DIM Customer:	销售: 许新童 Sales:	测试日期: 17.6.2 Test Date:	
样品名称 Sample Item	HT2020C 粗哑	规格 / 型号 Spec / Part #	200*200 18*18	
来样方式 Sample method	抽样: 9#机 Ramdon samples	样品数量 Qty	3	
检测环境 Test Environment	标准环境 Standard Environment	颜色 Color	白 64/黑/白 64	
检测项目 Test Items	要求值 Specs	实测值 Actual Data	单项评定 Test Method	
宽度偏差 (cm) Width:	220<5mm)	220	Qualified	
厚度偏差 (mm) Thickness Tolerance:		0.35		
克重量 (g/m <sup>2</sup> ) Weight:	510±20	506	Qualified	
透光率 (%) Opacity	0-0.3	0.3		
软硬度 (P) PHR Level	34	34		
拉伸强度 Tensile strength (N/5CM)	经 Warp	≥500	684	Qualified
	纬 Weft	≥250		
撕裂强度 Tearing strength (N/5CM)	经 Warp	≥65	79	Qualified
	纬 Weft	≥60	74	
剥离强度	≥20	无法剥离	Qualified	
外观 Visual appearance	无油污, 脏物或其他斑痕 No dirt, no contamination, no visible defectives.	Match	Qualified	
吸墨性测试 Printability (visual check):	无条纹, 无白点, 无划伤等瑕疵。 No scratch no white dots no strips etc.	Acceptable	Qualified	
检测结论 Test Result	根据企业标准及客户要求对产品进行检测, 检测结果符合要求。 Sample been tested based on Hailide standard and the test result is acceptable to release. (检验专用章) Company stamp 签发日期 (Date): 17年6月2日			